

**COSMOB**

LABORATORIO TECNOLOGICO QUALITÀ



LAB N° 0240

Test Report

n° TR 009319-04.2

Date of receipt:	21/02/2019	For the attention of FARAM 1957 S.p.A. Via Schiavonesca 71, 31040 Giavera del Montello (TV)	
Start of the test:	08/03/2019		
End of the test:	08/03/2019		
Sample identification:	Olmo Valiant WT5 identified with code 009319-04-01		
Standard:	UNI EN 13722:2004	Title:	Furniture. Assessment of the surface gloss.

## CONDITIONING

Conditioning start date:	21/02/2019
Conditioning end date:	08/03/2019

## SAMPLE DESCRIPTION

Finishing colour:	poro registro
Type of support:	Particleboard
Type of coating:	Melamine paper

## TEST RESULTS

Geometry used:	60°
----------------	-----

Application point G <sub>1</sub> (gloss)	Application point G <sub>2</sub> (gloss)	Application point G <sub>3</sub> (gloss)	Application point G <sub>4</sub> (gloss)
5,3	5,5	5,5	5,7

Average value G <sub>m</sub> (gloss)
5,5

After the test, the sample is in compliance with UNI 11191:2006 standard.

Note: Sampling was performed by the customer. The name and the description of the sample are declared by the customer.

**END OF THE TEST REPORT N° 009319-04.2**

This document is the English translation of the report n° RP 009319-04.2

Chemical Area Manager  
Dr. Alessandra Cecchini

Laboratory Technical Manager  
Eng. Francesco Balducci

Montelabbate: March 28<sup>th</sup>, 2019.

Digital document digitally signed in accordance with Legislative Decree 82/2005 s.m.i. and related rules, which replaces the paper document and the handwritten signature.

*I risultati contenuti nel presente rapporto si riferiscono solamente al campione esaminato. La denominazione del campione è quella indicata dalla ditta richiedente. Il richiedente ha l'obbligo di riprodurre il rapporto di prova per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse.*